
 

 

MOLTEN SALT 

Concept Definition & Capital Cost Estimate  

B&V PROJECT NO. 042839 

B&V FILE NO. 40.1200 

PREPARED FOR 

 

 

 

U.S. Department of Energy 

30 JUNE 2016 

  ®

®

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

6.
 A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwj6-sCtofrMAhUFej4KHZsXAmAQjRwIBw&url=http://www.uspvmc.org/about_PVMC_sunshot.html&psig=AFQjCNEJEgdTO1oDdTKpsWJYgqmuasYWig&ust=1464438670394114




U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 
 

1.0 Executive Summary ............................................................................................................................ 1-1 
[...]
3.7.6.1 Molten Salt Vents and Drain Systems 

Molten salt vents and drains on the receiver will be important for the startup and shutdown of the 

receiver. During startup, the high point vents will need to be opened to ensure no N2 is trapped in 

any receiver circuit, which would cause overheating and failure of the affected tubes. Therefore, the 

receiver vents to the hot receiver vessel will need to be opened during startup to clear the N2. 

Likewise, during shutdown, the receiver drains to the hot receiver vessel will need to be opened for 

drainage of MS to the hot tank, and avoidance of solid salt in the receiver.  

 

There are only a few areas in the piping systems that are expected to require these systems as the 

intent is to eliminate as many drains and vents as possible.  

 

The size of the vents and drains, including the valves, will need to be coordinated with the 

allowable ramp rates. This will clearly depend on the final materials of construction and final wall 

thickness details.  

3.7.7 Molten Salt Melting Plant  

3.7.7.1 Molten Salt Melting Plant Description 

The molten salt melting plant is designed to melt salt delivered in solid form, temporarily store a 

molten salt and transfer the molten salt to the cold salt tank.  The entire 4h molten salt (MgCl2-KCl) 

capacity for this facility is estimated at approximately 1,500 metric tons.  When compared to 

existing operating molten salt plants using nitrate salts for higher thermal storage capacities, the 

molten salt plant for this facility will be relatively small.  Once the molten salt is melted and 

transferred to the cold molten salt tank, the molten salt melting plant is shut-down, and may never 

be used again for the life of the plant.  It is estimated that the melting plant will take approximately 

two weeks to melt the entire product. 

 

The molten salt melting plant consists of three main modules; the filling module, the dosing module 

and the melting furnace.  The melting plant process flow diagram is shown on 042839-DM-M2025 

in Appendix C. 

 

The filling mode begins with the delivery of two separate salts, magnesium chloride (MgCl2) and 

potassium chloride (KCl) in super sacks.  The super sacks will have a capacity of 1,000 kg (1 metric 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-33 
 

ton).  The capacity and the size of the super sacks will ultimately be determined by the salt supplier.  

The super sacks are transferred from the truck to the roller conveyor by forklift. The super sacks 

will be then hoisted and dumped into a feed bin where the salt product is temporarily stored. From 

the feed bins, the salt product will exit the feed bin through a de-lumper or roll crusher, and be 

transferred by a screw conveyor into a bucket elevator were the de-lumped  salt product will be 

stored in a larger storage dosing bin.   

 

From the dosing bin, the salt product will be fed by variable drive dosing screws to the melting 

furnace.  The dosing screws control the feed ratio of the two salts in the melting furnace.  The 

dosing ensures that magnesium chloride and potassium chloride are carried to the melting furnace 

in the correct ratio and that the furnace is constantly supplied with raw materials. The mixing 

proportion can be freely selected; however, the molar ratio will be at 33:67.   

 

The melting furnace will be fired with a burner control system fueled by propane.  Propane was 

chosen as a fuel source due to unknown site location and the availability of a natural gas source.  If 

the ultimate site location has an existing natural gas source, natural gas could be used as a fuel 

source.  The firing system will utilize multiple burners, a forced air system, and an exhaust stack. 

 

The melting salt furnace/tank will contain two 100 percent vertical pumps for transporting molten 

product to the cold salt storage tank located on the top of the melting furnace.   For a good and 

steady fused salt temperature the furnace will be provided with an agitator.  The melting furnace 

will require a roof structure supported from shell to provide access for roof supported vertical 

pumps and provide support/access for related piping.  

 

The melting furnace will require a heat barrier type foundation and it is expected that the 

foundation system will require water cooling and the water cooling pipes should be dual circuits 

and serviceable for the life of the tank. The installation tank vendor will supply water flow rates and 

duty requirement of the tanks. The cool water supply would be ~ 50 °C. The tank location is 

assumed to be near Barstow, CA for ambient and earthquake considerations, soil bearing is not 

expected to be suitable and piling is expected to be required, and the furnace/tank vendor will 

design and install the foundation. 

 

The furnace/tank design will be based on API 620 with the exception noted for the service 

temperature above 250 °F.  

 

The specified material for the furnace/tank shell and roof is Haynes 230 SB 435 (UNS N06230) with 

design stress extrapolated for 170,000 hours versus 100,000 hours from ASME Section II D 

allowable values and Haynes 230 Alloy bulletin H-3000H. 

 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-34 
 

Due to the creep rupture design requirement, alternative floor to shell and shell to roof junctions 

will require confirming rigorous analysis during the detailed design stage.  

 

Table 3-8 Furnace/Tank Design Data 

DATA ITEM MELTING SALT PLANT 

Operating temp + 10°C 550°C 

Operating vapor space pressure 0.2 bar 

Super Sacks Size 1000 kg 

Super Sack Number (total) 1500 

Melting rate By vendor 

Diameter of shell By vendor 

Height of shell1. By vendor 

Molten Salt Blend, MgCl2*KCl 0.33/0.66 molar ratio 

Tracing maintenance temp- electric3. 540°C roof and shell 

Insulation4. Multi-layer-SS cladding 

Foundation - TOC elevated to allow access to cooling 

system piping5. 

Per code 

Roof - Self-supporting dome Provide PVRV nozzles 

Number of pumps (estimated weights) 2@ Kg by vendor 

Pump to Cold Salt Tank distance  50 m 

Cold Salt Tank height 13 m (above grade) 

Corrosion allowance 3 to 12 mm 

1. Allowance of 2 meters for liquid sloshing due to earth quake + 1 meters for pump suction  - to be 

confirmed 

2. Tracing to be placed on the roof and top meter of the side wall. Include thermocouples on the shell  at 3 

levels; near floor joint, at mid height and 2 meters down from roof joint  60° intervals and for every 8 

square meters of the roof wired to central terminal box 

3. Insulation for minimize heat loss to Insulation design basis for the MS tanks: 1% delta T/day on the 

coldest day with max wind. The delta T is the difference between tank temperature and ambient 

temperature– insulation and electric heat tracing to be supplied and installed by tank vendor 

4. Foundation heat barrier design to be based on minimum thermal loss necessary.   

 

 SCO2 POWER GENERATION SYSTEM 3.8
The sCO2 heat and mass balance is provided in Appendix F.  The sCO2 system is described in a 

separate report to DOE. 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-35 
 

 BALANCE-OF-PLANT SYSTEM DESCRIPTIONS 3.9

3.9.1 Water Treatment Systems 

3.9.1.1 Water Mass Balance 

Refer to the Water Mass Balance Diagram 042839-WMB-0001 in Appendix D.  The water mass 

balance characterizes the water usage on site and supports design of water and wastewater 

treatment equipment.  

 

All water to the system will be obtained by well water. A small portion of the water will be drawn 

off as potable water and sent to the septic system. The remaining water enters the multimedia 

filters (MMF) where solids are removed. The backwash waste is sent to the wastewater sump.  

 

The filter effluent is stored in the service/fire water tank. Service water is pumped to service water 

users, or in the event of a fire, can be pumped through the fire protection system. The service/fire 

water tank also provides makeup to the reverse osmosis (RO) system downstream.  

 

The service water pumps will also be used to feed the Reverse Osmosis (RO) system. The RO 

feedwater first passes through cartridge filters that serve as the final filtration to remove 

suspended solids and protect RO membranes. The feedwater is then pumped through the double 

pass RO system with 75 percent recovery. RO product water is stored in the RO product water tank. 

A clean in place (CIP) skid is installed with the unit to allow for periodic cleaning. The waste and 

reject from the RO system is collected in the wastewater sump.  

 

RO product water is pumped from the RO product water tank to mixed bed ion exchanger vessels 

which act as a “polishing” step to remove any remaining ionic impurities in the water. The mixed 

bed ion exchange unit will employ off-site regeneration. 

 

Effluent from the mixed bed is demineralized quality water and is stored in the demineralized 

water storage tank. Demineralized water will be used for washing the heliostats. The wash water 

storage capacity will be designed for one cleaning every three months. The demineralized storage 

tank capacity will be 134,000 gallons. The water treatment system is sized for an output flowrate of 

55 gpm. 

3.9.1.1.1 Water Treatment 

The raw water treatment system will treat raw water provided from local wells for use as service 

water, fire water, and supply to the Demineralized Water Production System. 

 

The Raw Water Treatment System includes the following: 

 Two (2) 50 percent capacity multimedia filters A/B.  

 Two (2) 100 percent capacity MMF backwash pumps. 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-36 
 

 

This system removes any solids in the well water. The MMF backwash pumps supply backwash 

water to filters to provide adequate cleaning of the filters.  

 

The Demineralized Water Production System will produce demineralized water to provide high 

purity water for the heliostat cleaning.  The demineralized water system will have a capacity to 

produce 55 gpm (daily) of demineralized water. 

 

The RO Treatment System includes the following: 

 Two (2) 50 percent capacity cartridge filters.  

 Three  (3) 50 percent RO booster pumps. 

 Two (2) 50 percent capacity double pass RO trains.  

 One (1) RO cleaning skid including one (1) solution tank with an immersion heater, one (1) 

pump, and one (1) RO cleaning cartridge filter. 

 Two  (2) 100 percent capacity RO antiscalant feed pumps. 

 Two  (2) 100 percent capacity RO sodium bisulfite feed pumps.  

 Three  (3) 50 percent capacity RO caustic feed pumps.  

 All necessary piping, valves, and instrumentation required for operating the system. 

 

Service water is directed to two 50 percent capacity cartridge filters to further reduce suspended 

solids.  Antiscalant is fed to prevent scaling of the RO membranes.  Sodium bisulfite is fed to remove 

free chlorine residual and protect the RO membranes from oxidation.  Two double pass RO trains 

will be provided.  Decarbonation of the feed water, which improves RO rejection and mixed bed 

polishing, is achieved by feeding caustic to the second pass RO feed water.  The RO reject flow is 

directed to the water treatment area wastewater sump.   

 

The Mixed Bed Ion Exchange System includes the following: 

 One (1) RO permeate tank. 

 Two (2) 100 percent Demineralizer Supply Pumps. 

 Three (3) 50 percent Mixed Bed Exchangers. 

 One (1) analyzer skid, consisting of one pH analyzer, one (1) conductivity analyzer, one (1) silica 

analyzer, one (1) sodium analyzer, and one (1) total organic carbon analyzer. 

 

A fiberglass permeate tank is provided for RO product (permeate) water.  The RO Product water 

tank allows for a control break point between the RO equipment and deionization equipment. The 

permeate water tank effluent is directed to the deionization units. The mixed bed ion exchangers 

remove remaining ions in the water. Analyzers will be used to confirm the water quality. The 

demineralized water is delivered to the demineralized water storage tank. 

 

The Demineralized Water Storage and Supply System include the following: 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-37 
 

 One (1) Demineralized Water Storage Tank. 

 Two (2) 100 percent capacity Demineralized Water Transfer Pumps. 

 

The demineralized water storage tank will receive demineralized water from the demineralized 

water production system.  The demineralized water transfer pumps will take suction from the 

demineralized water storage tank and provide water, via a truck filling connection, for the heliostat 

cleaning. 

3.9.1.1.2 Waste Treatment 

The wastewater sump collects water from the multimedia filter backwash, RO reject, and all water 

treatment drains. This sump is rated to hold all waste for up to an hour resulting in a capacity of 

approximately 960 gallons.  

 

The Wastewater Collection System includes the following: 

 One (1) Common Wastewater Collection Sump. 

 Two (2) 100 percent capacity Common Wastewater Sump Pumps. 

Sanitary wastewater is directed to an on-site septic system. 

The wastewater collection sump will serve as a central collection point for all Facility non-oily and 

non-chemical wastewaters including plant drains, cooling tower blowdown, and other 

miscellaneous drains.   

 

The wastewater collection sump will be a below grade concrete structure with capacity as required 

for disposal at a rate that meets the requirements of the Facility Permit.  Additionally, the sump will 

be sized such that any pump will cycle no more than three times per hour. 

 

The wastewater collection sump will be equipped with two full-capacity submersible wastewater 

pumps.  The wastewater discharge pumps will be controlled by sump level.  The pumps will 

discharge to the evaporation pond. 

 

The wastewater collection system will be designed and have adequate controls provided such that 

maximum discharge flows are not exceeded as stated in the Facility Permit under all operating and 

shutdown modes. 

 

Equipment and instruments required for monitoring the effluent discharge as required by the 

Facility Permit will be provided. 

3.9.2 Compressed Air 

The Compressed Air System will be furnished to provide compressed air for instruments and 

controls, hose stations, air motor drives, and miscellaneous plant uses.  

 



U.S. Department of Energy | MOLTEN SALT 

BLACK & VEATCH | Conceptual Plant Design 3-38 
 

The compressed air system will consist of the following: 

 Two (2) full capacity oil-free air compressors. 

 One (1) full capacity service air receiver. 

 Two (2) full capacity twin tower heat reactivated or heatless air dryers. 

 One (1) full capacity instrument air receiver. 

 Distribution piping, valves, instruments and accessories. 

 PLC based control system. 

  

The compressors will be sized for the maximum continuous service air and instrument air 

requirement of the Facility during startup and normal operation.  Air receivers will be sized to be 

compatible with the load-unload cycle of the air compressors, and will also provide sufficient 

instrument air for safety shutdown requirement in case of Facility trip.  

  

The service air system will furnish service air in quantities and at pressures required to ensure 

proper functioning of the Facility through all modes of plant operation.  A station air header will be 

furnished around the turbine area with hose connections.  Connections will be located near major 

equipment for maintenance. 

   

Service air headers with hose connections at approximately 50 foot intervals will be provided in the 

following areas:  

 Around the turbine area with risers on two sides. 